
R864

WARNING: The assembly shown represents an important part of the Double Insulated System. To avoid the possibility of alteration or damage to the System, service should be performed by your nearest authorized 
service center.
AVERTISSEMENT: L'ensemble illustré représente une partie importante du système à isolation double. Afin d'éviter la possibilité de modification ou de dommage au système, la réparation ne doit être effectuée que par 
votre centre de réparation centre commercial autorisé.
ADVERTENCIA: El conjunto que se ilustra representa una parte importante del Sistema de Aislamiento Doble. Para evitar la posibilidad de alteración o daño del sistema, la reparación debe ser efectuada en su centro 
de servicio autorizado.

3
2

1

4

5

6

15

16

22

17

23

24

24
37

38

18

34
33

32

6

35

24

30

29

28
27

24

36

31

26

8

8

7

10

9
11

13

12
14

19

20

21

19

25

39



R864 

	 1	 270001398		  Switch Assembly.............................. 1
	 2	 340256001		  Safety Button.................................... 1
	 3	 672269001		  Pin (5 mm x 11 mm).......................... 1
	 4	 692177001		  Spring (0.3 ID x 3.3 OD x 14 mm)..... 1
	 5	 940114163		  Logo Label........................................ 1
	 6	 302933001		  Housing Assembly............................ 1
	 7	 230202001		  Motor Assembly................................ 1
	 8	 561525001		  Bearing Seal...................................... 2
	 9	 691262002		  Spindle Bushing................................ 1
	10	 901476001		  Felt Seal............................................ 1
	11	 672202001		  Bushing Cap..................................... 1
	12	 632529001		  Bushing Seal..................................... 1
	13	 902150001		  Felt Seal............................................ 1
	14	 632528001		  Seal Cover........................................ 1
	15	 632531001		  Orbit Control Link............................. 1
	16	 672188001		  Compression Spring......................... 1
	17	 672180002		  Orbit Control Pin............................... 1
	18	 672194001		  Orbit Control Link............................. 1
	19	 691260001		  Spindle Pin Bushing.......................... 2
	20	 672179001		  Pin (1/4 in. Dia. x 7/8 in.)................... 1
	21	 304132002		  Blade Clamp Assembly.................... 1
	22	 300308039		  Gear Assembly................................. 1
	23	 302578001		  Gear Case Support Assemby........... 1
	24	 660208093		  Screw (M4 x 25 mm)......................... 4
	25	 562094001		  Rubber Boot..................................... 1
	26	 302371001		  Shoe Assembly................................. 1
	27	 672197001		  Shoe Retainer................................... 1
	28	 672196002		  Shoe Pin........................................... 1
	29	 302354001		  Shoe Release Lever Assembly......... 1
	30	 661004001		  Screw (#8-32 x 3/4 in.)...................... 5
	31	 302580001		  Gear Case Cover Assembly.............. 1
	32	 340599002		  Orbital Button................................... 1.	
	33	 692009001		  Compression Spring......................... 1
	34	 672747001		  Orbital Detent Pin............................. 1 
	35	 660024044		  Screw (M4 x 16 mm)......................... 9
	36	 940976285		  Data Label......................................... 1
	37	 690292024		  Metal Cutting Blade.......................... 1
	38	 690291032		  Wood Cutting Blade.......................... 1
	39	 561950001		  Rubber Sleeve.................................. 1

	NOT SHOWN
		  987000374		  Operator’s Manual............................ 1
		  11-2-10
		  (Rev:10)

KEY	 P/N	 DESCRIPTION	 QTY 	PIÈCE	 RÉF.	 DESCRIPTION	 QTÉ REF.	 N/P	 DESCRIPCIÓN	 CANT.

	 1	 270001398		  Commutateur.................................... 1
	 2	 340256001		  Bouton de sûreté.............................. 1
	 3	 672269001		  Goupille (5 mm x 11 mm).................. 1
	 4	 692177001		  Ressort (0.3 ID x 3.3 OD x 14 mm)... 1
	 5	 940114163		  Autocollant de logo........................... 1
	 6	 302933001		  Boîtier................................................ 1
	 7	 230202001		  Ensemble de moteur......................... 1
	 8	 561525001		  Roulement le cachet......................... 2
	 9	 691262002		  Douille de broche.............................. 1
	10	 901476001		  Rondelle en feutre............................. 1
	11	 672202001		  Bouchon de douille........................... 1
	12	 632529001		  Joint de douille................................. 1
	13	 902150001		  Rondelle en feutre............................. 1
	14	 632528001		  Couvercle d’étanchéité..................... 1
	15	 632531001		  Maillon de commande d’orbite......... 1
	16	 672188001		  Ressort.............................................. 1
	17	 672180002		  Goupille de commande d’orbite....... 1
	18	 672194001		  Maillon de commande d’orbite......... 1
	19	 691260001		  Goupille de la douille de broche....... 2
	20	 672179001		  Goupille (1/4 po DIA x 7/8 po).......... 1
	21	 304132002		  Verrouillage de lame......................... 1
	22	 300308039		  Ensemble d’engrenages................... 1
	23	 302578001		  Support de carter d’engrenages....... 1
	24	 660208093		  Vis (M4 x 25 mm).............................. 4
	25	 562094001		  Gaine caoutchoutée......................... 1
	26	 302371001		  Sabot................................................ 1
	27	 672197001		  Retenue du sabot............................. 1
	28	 672196002		  Goupille de semelle.......................... 1
	29	 302354001		  Ensemble de relâchement  
				    du sabot............................................ 1
	30	 661004001		  Vis (#8-32 x 3/4 po)........................... 5
	31	 302580001		  Ensemble carter d’engrenage........... 1
	32	 340599002		  Bouton d’orbitale.............................. 1.	
	33	 692009001		  Ressort.............................................. 1
	34	 672747001		  Goupille orbitale de détente............. 1 
	35	 660024044		  Vis (M4 x 16 mm).............................. 9
	36	 940976285		  Étiquette de données........................ 1
	37	 690292024		  Lame pour coupe de bois................. 1
	38	 690291032		  Lame pour coupe de métaux........... 1
	39	 561950001		  Manchon en caoutchouc.................. 1

	PAS ILLUSTRÉE
		  987000374		  Manuel d’utilisation........................... 1

	 1	 270001398		  Conj. del interruptor.......................... 1
	 2	 340256001		  Botón de seguridad.......................... 1
	 3	 672269001		  Pasador (5 mm x 11 mm)................. 1
	 4	 692177001		  Resorte (0.3 ID x 3.3 OD x 14 mm)... 1
	 5	 940114163		  Etiqueta logotipo............................... 1
	 6	 302933001		  Conjunto de la armazón.................... 1
	 7	 230202001		  Conjunto del motor........................... 1
	 8	 561525001		  Sello del cojinetel.............................. 2
	 9	 691262002		  Buje del husillo.................................. 1
	10	 901476001		  Sello de fieltro................................... 1
	11	 672202001		  Tapa del buje..................................... 1
	12	 632529001		  sello del buje..................................... 1
	13	 902150001		  Sello de fieltrol.................................. 1
	14	 632528001		  Tapa junta......................................... 1
	15	 632531001		  Acoplamiento de control de órbita... 1
	16	 672188001		  Resorte............................................. 1
	17	 672180002		  Pasador de control de órbita............ 1
	18	 672194001		  Acoplamiento de control de órbita... 1
	19	 691260001		  Casquillo del pasador del husillo...... 2
	20	 672179001		  Pasador (1/4 in. DIA x 7/8 pulg.)....... 1
	21	 304132002		  Cojunto del mordaza para hoja........ 1
	22	 300308039		  Conjunto de engranaje..................... 1
	23	 302578001		  Soporte de caja de engranajes......... 1
	24	 660208093		  Tornillo (M4 x 25 mm)....................... 4
	25	 562094001		  Funda de goma................................. 1
	26	 302371001		  Conjunto zapata............................... 1
	27	 672197001		  Retención de la zapata..................... 1
	28	 672196002		  Pasador del zapata........................... 1
	29	 302354001		  Conjunto de afloje de la zapata........ 1
	30	 661004001		  Tornillo (#8-32 x 3/4 pulg.)................ 5
	31	 302580001		  Conjunto de la caja de engranajes... 1
	32	 340599002		  Botón de órbita................................. 1.	
	33	 692009001		  Resorte............................................. 1
	34	 672747001		  Pasador orbital de trinquete............. 1 
	35	 660024044		  Tornillo (M4 x 16 mm)....................... 9
	36	 940976285		  Etiqueta de datos.............................. 1
	37	 690292024		  Hoja para corte de madera............... 1
	38	 690291032		  Hoja para corte de meta................... 1
	39	 561950001		  Manga de goma................................ 1

NO SE MUESTRA
		  987000374		  Manual del operador......................... 1
		




